
255th meeting of SEAC-Gujarat, Dated 05.08.2021 

Page 1 of 336 

 

Page 1 of 336 

 

 

Minutes of the 255th meeting of the State Level Expert Appraisal Committee held on 05th August  

2021 through Video Conference (VC) on National Informatics Centre (NIC). 

In the wake of recent crisis of COVID-19, lockdown situation, the agenda of the present meeting was 

mailed to expert Committee in advance and a Video conference meeting on NIC was organized in this 

regard on 05/08/2021 at 13.30 hrs. 

The 255th meeting of the State Level Expert Appraisal Committee (SEAC) was held online by Video 

conferencing 5th August 2021 at 13.30 hrs. Following members joined the meeting: 

 

1. 
Shri Akshay Kumar Saxena, Chairman, SEAC  
[...]
(crore/Annum) 

Total Recurring 
Cost (crore/Annum) 

1 Air Pollution Control 
Cost of APCM, 

stack 
0.45 0.100 0.030 0.130 

2 
Water Pollution 

Control 
Membership cost of 
CETP, ETP, MEE 

1.05 1.130 0.030 1.160 

4 
Solid and Hazardous 
Waste Management 

Membership cost of 
TSDF, CHWIF etc. 

0.065 0.184 0.003 0.135 

5 Fire & Safety 

Cost of PPE, Fire 
fighting equipment, 

Fire hydrant system, 
SCADA based 

automation system 

0.89 0.147 0.004 0.099 

6 AWH Monitoring 

pH, COD apparatus, 
BOD Incubator, 

RDS, TDS meter, 
Flow Meter 

0.04 0.098 0.004 0.101 

7 Occupational Health  

OHC, Medical 
Examination, 
Insurance of 
employees 

0.1 0.010 0.005 0.015 

8 
Green belt 

development 
Plantation  0.02 0.013 0.005 0.017 

9 CER 
- 0.18 0.000 0.000 0.000 

Total 2.8 1.68 0.079 1.65 

- 

Summary 

Cost of Project in Crores per Annum:  8.8  

EMP Capital Cost in Crores per Annum and Percentage:  2.8 (31.8%) 

EMP Recurring Cost in Crores per Annum and 
Percentage:  

1.68 (19%) 
 

A-3 Details of CER as per OM dated 01/05/2018 (In case of project falls under CPA/SPA, CER fund allocation to be at least 

1.5 times the slabs given in the OM dated 01.05.2018 for SPA and 2 times for CPA in case of Environmental Clearance as per the 

mechanism published vide MoEF & CC‘s OM vide 31.10.2019.) 

% as per the OM  Rs. in Crores 

2.0 % 0.18 Crores 
 

Brief note on proposed activities:  

Sr. 

No.  
Activity  Village  

Cost in Rs. (Lakhs) 

Time Schedule  
Amount  Year-1  Year-2  

1.  

Donation of equipments in Primary Health 
Center 
• Two way adjustable bed (4 Nos.) -  

Rs. 25,000 each 
• Fogging Machine (3 Nos.) – Rs. 

30,000 each  

Sarigam/Manda  2.2  1.1  1.1     2 Years  



255th meeting of SEAC-Gujarat, Dated 05.08.2021 

Page 153 of 336 

 

Page 153 of 336 

 

 

2.  

Company will construct a place which will 

provide drinking water having RO system 

to remove TDS in Drinking Water at 

Sarigam and Bhilad  

20 KLD (2 Nos.) - Rs. 3,50,000 each  

Sarigam and Bhilad  7  3.5  3.5  

3.  Plantation activity with tree guard  (300 
saplings)  

Bhilad  1.5  1.0  0.5  

4.  Solar street light installation (25 Nos.) -  
Rs. 10,000 each  

Sarigam/Manda  2.5  2.0  0.5  

5  
Contribution in providing Rain water 
harvesting system  - 8 Nos. of RWH 
structures (Rs. 60,000 each)  

Sarigam/Bhilad  4.8  3.0  1.8  

TOTAL  
 

Rs. 18 

Lakh  
   

 

 

B Land / Plot ownership details:  

B-1 Plot area  

Total Plot area 

1864 Sq. m. 
 

B-2 Brief note on Area adequacy in line to proposed project activities:  

 Total Area of premises is 1864 Sq.m. land, which is adequate for the proposed production. Entire 

process area will cover 318 Sq.m of land. Other land requirement is for office, utility area, storage 

of raw materials, solvent and finish products. Land requirement for the project including its break 

up for various purposes is provided in PFR. Layout plan clearly demarcating all activities is 

provided in PFR. 

B-3 Green belt area  

 Total (Sq. meter) 

Area in Sq. meter 615 

% of total area  33 % 
 

 

C Employment generation 

Total 

40 
 

 

D WATER 

D-1 

 

Source of Water Supply 

(GIDC, Bore well, Surface water, Tanker supply etc...) 

 GIDC Water Supply 

Status of permission from the concern authority. 

 Will be applied for required permission 

D-2 Water consumption (KLD) 



255th meeting of SEAC-Gujarat, Dated 05.08.2021 

Page 154 of 336 

 

Page 154 of 336 

 

 

  

Category Quantity KLD Remarks 

(A) Domestic  2.5  

(B) Gardening 2.5  

(C) Industrial  

 Process 22.0  

Washing (Floor/ Vessel) 1.0  

Boiler 10.0  

Cooling 10.0  

Others (Scrubbing) 2.0  

Industrial Total 45.0  

Grand Total (A + B + C) 50.0  

 

Brief Note on worst case scenario for water consumption:  

 At Worst case scenario, maximum water will be used in Product No. 2 (Hydroxy Chloroquine 

Sulphate) in Group -1 (API Products) + Product No. 40 (6-Methoxy 8-Nitro Quinoline) in Group -2  

(API Intermediates). 

 
Summary of water requirement 

Quantity 
(KLD) 

Remarks 

Total water requirement for the project (A) 50.0 
 

Quantity to be recycled (B) 2.0 
Forwarded to STP reused for 
Gardening purpose. 

Total fresh water requirement (C)  48.0  

Ensure Total water requirement = Fresh water + Recycled water 
i.e. A = B + C                   50 KLD = 48 KLD + 2 KLD 

Reuse/Recycle details (KLD) with feasibility.  
[Source of reuse & application area] 
 

Source of waste 
water for reuse  in 
KLD (From where it is 

coming) 

Application area 
with quantity in 

KLD (Where it is used) 

Characteristics of 
waste water to be 
reused (COD, BOD, 

TDS etc.) 

Remarks regarding feasibility to 
reuse 

2.0 KLD Domestic 
Waste Water 

2.0 KLD reused for 
Gardening 
purpose 

TDS : 1800 mg/L 
COD : 25 mg/L 
BOD : 15 mg/L 

Mention quantity can be easily 
use for gardening purpose 
without any adverse impact. 

 
In case of no reuse/recycle of waste water, Give brief note on justification as why no reuse/recycle.  
 Not Applicable 

 

D-3 Waste water generation (KLD) 



255th meeting of SEAC-Gujarat, Dated 05.08.2021 

Page 155 of 336 

 

Page 155 of 336 

 

 

  

Category Quantity KLD Remarks 

(A) Domestic 2.0 
Forwarded to STP reused for Gardening 

purposes 

(B) Gardening --  

 

Process 24.0 
Treated in ETP-1 (Primary) followed by In-
House MEE. 

Boiler 2.0 
Forwarded to ETP 

Cooling 2.0 

Washing 1.0 Forwarded to ETP 

Scrubbing 2.5 Sold out as By Product 

Total Industrial 31.5  

Grand Total (A+B+C) 33.5  
 

Brief Note on worst case scenario for waste water generation (Qualitative and Quantitative): 

 At Worst case scenario, maximum Wastewater generation will be used in Product No. 2 (Hydroxy 
Chloroquine Sulphate) in Group -1 (API Products) + Product No. 40 (6-Methoxy 8-Nitro Quinoline) in Group -
2 (API Intermediates). 

Brief justification in case of no process effluent generation or no industrial effluent generation or no high 
concentration effluent generation from proposed project (Whichever is applicable).  

 Not applicable in our case 

D4 Mode of Disposal & Final meeting point 

- 

Domestic

:  

  2.0 KLD domestic waste water will be treated in STP & treated waste water shall be reused 

for Gardening 

Industrial

: 

 2.5 KLD Waste water from Scrubbing System which is mainly Hazardous Waste / By 
Products from respective gases such as HCl, HBr, and SO2 etc. will be sold to actual End 
users under Rule-9. 

 Concentrated Wastewater Stream-1: 24.0 KLD Process Effluent will be treated in ETP-1 
having Primary Treatment. Treated water will be sent to MEE (Multi Effect Evaporator 
system).  

 22.0 KLD Condensate from MEE will be forwarded to ETP-2 (Primary, Secondary & Tertiary 
System) whereby 5.0 KLD Dilute Effluent stream mainly coming from Boiler, Cooling Tower, 
and Washing etc. is mixed up at ETP -2 for further treatment.  

 27.0 KLD Total Wastewater stream (22.0 KLD MEE Condensate + 5.0 KLD from Boiler, 
Cooling Tower & Washing) will be treated in ETP-2 having Primary, Secondary and Tertiary 
treatment system.  

 27.0 KLD Final Treated Wastewater as total confirming the C-ETP Norms will be disposed of 
to Sarigam C-ETP (Sarigam Clean Initiative) for further treatment and disposal to Marine 
discharge system leads to Deep Sea at West Cost of Arabian Sea. 

Clearly mention about final disposal 

D-5 Treatment facilities  

For Domestic waste water: 

Capacity of STP : 10KLD 

For Industrial waste water: Treatment facility within premises with capacity  

[In-house ETP (Primary, Secondary, Tertiary), MEE, Stripper, Spray Dryer, STP etc. 



255th meeting of SEAC-Gujarat, Dated 05.08.2021 

Page 156 of 336 

 

Page 156 of 336 

 

 

Treatment scheme including segregation at source.  (Give Characteristics of each stream i.e. COD, BOD, TDS etc.) In case of stream segregation, 

Separate ETP (ETP-1, ETP-2….) for each stream shall be proposed. 

 Adequate In-house ETP (Primary, Secondary & Tertiary), MEE will be provided 
 Capacity of ETP – 50 KLD 
 MEE – 1.0 m3/hr 

Treatment Scheme :-  

Process effluent shall be collected in Collection cum Neutralization Tank-1(CNT-01) where Alkali dosing shall be 

done from Alkali Dosing Tank (ALDT-01) to maintain pH of the effluent. The mixer is provided to keep solids in 

suspension. Then after, neutral wastewater shall be pumped to Flash Mixer-01 (FM-01) where Alum and 

Polyelectrolyte shall be dosed from Alum Dosing Tank (ADT-01) and Polyelectrolyte Dosing Tank (PEDT-01) 

respectively by gravity. Then after, coagulated wastewater shall be   settled in   Primary   Lamella (PST-01).  Clear   

supernatant   from   PST-01 shall be collected in Storage Tank (ST-01).  

Treated water will be sent to MEE (Multi Effect Evaporator system) & Condensate from MEE will be forwarded 

to ETP-2 (Primary, Secondary & Tertiary System) whereby Dilute Effluent stream mainly coming from Boiler, 

Cooling Tower, and Washing etc. is mixed up at ETP -2  for further treatment.  

Total Wastewater stream (MEE Condensate + Boiler, Cooling Tower & Washing) will be transferred in 

Secondary Lamella and Aeration Treatment and finally transferred in  Sand  Filter  (PSF-01)  to  remove  left out 

TSS  and  Activated  Carbon  Filter  (ACF-01)  for  final  effluent  polishing.  After this treatment, effluent shall   be 

collected   in Treated wastewater   Tank (TET-01) . 

Finally 27.0 KLD Treated Wastewater as total confirming the C-ETP Norms will be disposed of to Sarigam C-

ETP (Sarigam Clean Initiative) for further treatment and disposal to Marine discharge system leads to Deep 

Sea at West Cost of Arabian Sea. 

Sludge settled in PST-01 and excess sludge (100Kg) from SST-01 shall be collected in Sludge Sumps (SSs-01) then 

sludge shall be pumped to Filter Press (FP-01) for sludge dewatering. Then, dewatered sludge   shall be 

collected   in   Sludge Dying Bed (SDBs-01-A/C) for further drying. Then, dried sludge shall be stored in HWSA and 

then finally disposal of to TSDF. Leachate from FP-01, SDBs-01-A/D and backwash from PSF-01 and ACF-01 

shall be sent back to CNT-01 for further treatment. 

 Expected Stream wise Characteristics of effluent :- 
 

Sr. 
No 

Parameter 
Untreated/ 

Raw 
Wastewater 

After Primary 
Treatment 

MEE 
Condensate 

After Tertiary 
Treatment 

Norms C- ETP 
Sarigam 

1 pH 4.0-5.0 6.5-7.5 6.5-7.5 6.5-7.5 6.5-8.5 

2 COD (mg/L) 25000 21000 3000 800 1000 

3 BOD (mg/L) 3000 2500 375 80 400 

4 TDS (mg/L) 45700 40000 200 1500 - 
 

 

Note: (In case of CETP discharge) : 

 

Management of waste water keeping in view direction under section 18 (1) (b) of the Water (Prevention and Control of Pollution) act, 



255th meeting of SEAC-Gujarat, Dated 05.08.2021 

Page 157 of 336 

 

Page 157 of 336 

 

 

1974 issued by CPCB regarding compliance of CETP.  

 Treated effluent will be sent to Sarigam C-ETP (Sarigam Clean Initiative) for further treatment and 

disposal to Marine Discharge System leads to Deep Sea at West Cost of Arabian Sea. 

 

 

 

Brief note on adequacy of ZLD (In case of Zero Liquid Discharge): 

 Not Applicable .  

 Treated effluent will be sent to Sarigam C-ETP (Sarigam Clean Initiative) for further treatment and 

disposal to Marine discharge system leads to Deep Sea at West Cost of Arabian Sea. 

 

 

 

 

D-6 

In case of Common facility (CF) i.e. CETP, Common Spray dryer, Common MEE, CHWIF etc.  

 Name of Common facility (CF) (For waste water treatment) 

 Treated effluent will be sent to Sarigam C-ETP (Sarigam Clean Initiative) for further treatment and 

disposal to Marine discharge system leads to Deep Sea at West Cost of Arabian Sea. 

 

Membership of Common facility (CF) mentioning total capacity, consented quantity, occupied capacity 

and spare capacity and norms of acceptance of effluent from member units in-line with the direction 

given by GPCB vide Letter No. GPCB/P-1/8-G (5)/550706 dated 08/01/2020. 

 

 

D-7 Simplified  water balance diagram with reuse / recycle of waste water  



255th meeting of SEAC-Gujarat, Dated 05.08.2021 

Page 158 of 336 

 

Page 158 of 336 

 

 

 

 

 

E AIR 



255th meeting of SEAC-Gujarat, Dated 05.08.2021 

Page 159 of 336 

 

Page 159 of 336 

 

 

E-1 Brief Note on fuel based Heat energy requirement  and worst case scenario thereof: 

SR. NO. NAME OF FUEL TOTAL PROPODED QUANTITY 

1. Natural Gas 4240 SCM/Day 

2 Diesel 250 Liter / D (1.7 Liter / hr) 

Power Requirement 

Sr. No. SOURCE OF POWER TOTAL PROPOSED QUANTITY 

1 DGVCL 200 KVA 

2 D G Set (in emergency only) 250 KVA 
 

 

E-2 Flue gas emission details 

No. of Boilers/TFH/Furnaces/DG sets etc. with capacities viz. TPH, Kcal/hr, MT/hr, KVA etc.  

(In case of Project located within CPA/SPA , APCM shall be in line to the mechanism published in the MOEFCC‘s OM vide dated 

31.10.2019)  

 

Sr. 
no. 

Source of Emission 
With Capacity 

Stack 
Height 
(meter) 

Type of 
Fuel 

Quantity of 
Fuel 

MT/Day 

Type of 
emissions 

i.e. Air 
Pollutants 

Air Pollution 
Control Measures 

(APCM) 

1 
Steam Boiler 
(Capacity: 2.0 MT/hr.)× 
1Nos 

30 

Natural 
Gas  

3840.0 
SCM/Day 

PM <150 

mg/Nm
3

 
SO

2
<100  

ppm 
NOx<50  

ppm 

Adequate Stack 
Height 

2 
Thermo Pack (Capacity: 1.0 
Lac Kilo Cal/ hr. ) 

Natural 
Gas 

200.0 
SCM/Day 

3 

Gas Based Hot Air 
Generators  
(Capacity: 2,00,000 
Kcal/hr.) 

Natural 
Gas 

200.0 
SCM/Day 

3 
D. G. Set -2 Stand By 
(Capacity : 250 KVA) 

11 HSD 
250 

Liters/day 

Adequate Stack 
Height 

 

 

E-3 Process gas i.e. Type of pollutant gases (SO2, HCl, NH3, Cl2, NOx etc.) 

 

Sr. 
no. 

Specific Source of emission 
(Name of the Product & Process) 

Type of 
emission 

Stack/Vent 
Height 
(meter) 

Air Pollution Control Measures 
(APCM) 

1 
Reaction Vessel 

(2-Ethoxy Benzamide) 
NH3 11 meters Two Stage Water Scrubber 

2 
Reaction Vessel 

(Nimesulide) 
NOx 11 meters Two Stage Caustic Scrubber 

3 
Reaction Vessel (5,6-Dimethoxy 1-
Indanone, 2,4,6-Trimethyl Benzoyl 
Chloride) 

HCl 11 meters Two Stage Water Scrubber  

4 
Reaction Vessel (6-Methoxy 8-Nitro 
Quinoline, 2,4,6-Trimethyl Benzoyl 
Chloride) 

SO2 
11 meters Two Stage Alkali Scrubber 



255th meeting of SEAC-Gujarat, Dated 05.08.2021 

Page 160 of 336 

 

Page 160 of 336 

 

 

Note:  

 Details of gaseous raw materials used in proposed project  

E-4 Fugitive emission details with its mitigation measures. 

Following measures will be adopted to prevent and control fugitive emissions… 

1. Airborne dust at all transfers operations/ points will be controlled either by spraying water or 

providing enclosures.  

2. Adequate ventilation will be provided. 

3. Regular maintenance of valves, pumps, flanges, joints and other equipment will be done to 

prevent leakages and thus minimizing the fugitive emissions of VOCs.  

4. Entire process will be carried out in the closed reactors with proper maintenance of pressure 

and temperature. 

5. Periodic monitoring of work area will be carried out to check the fugitive emission. 

6. To eliminate chances of leakages from glands of pumps, mechanical seal will be provided at all 

solvent pumps. 

7. Stand by pumps will be provided on all scrubbers. Besides, scrubbers will be equipped with on-

line pH meter with hooter system for better operational control. 

8. Close feeding system will be provided for centrifuges. Centrifuge and filtrate tank vents will be 

connected to vent chillers. 

9. Minimum number of flanges, joints and valves in pipelines.  

10. Regular inspection of floating roof seals and proper preventive maintenance of roofs and seals 

for tanks.  

11. Fugitive emission over reactors, formulation areas, centrifuges, chemical loading, transfer area 

will be collected through hoods and ducts by induced draft and controlled by scrubber/ dust 

collector. 

12. Dedicated scrubber will be provided are used for fugitive emissions to control. 

13. For dust emissions bag filter will be provided.  

Enclosures to chemical storage area, collection of emission from loading of raw materials in 